= K
CONTENTS

THHEAR
Parts Book

A

T O M moOQO0 w

— AN

ME2AH

. @ o ccc c0ec 000 000 000 c00 s 000 000 000 000 0 s 000 see
Machine Frame & Miscellaneous Cover Components

Eih. BRETEN

Main Shaft & Thread Take_up Cover Components @ co 000 000 0o 000 s0e c0s 000 s0e c0s s0e e ses see see tee

1R o 4E

Hang Llfter & Tension Release Components @ ¢ c00 c0c see see see see s0e soe see ses ses e ses see oo

RN
Hook Of Driving Shaft Components

=R R

Feed Mechanism Components
BRHET A

Feed Regulating Components

BIER SR

Thread trimmer Components
RIS E Y

Drive-by-wire Components
pEdVi=ax=kas

Lubrication Components

Wi BiaEMS AN

@ o o00 00 000 c00 s00s s00 00 00 s0e See 000 See s0s 006 00 s0s s0e See ses see soo

Presser Foot Components Of Oll Plate Knee Llft @ co0c coe cee see see see see soe see cee coe coe ses e o

W R B
Components Of Thread-running Stand

Bt

Auxiliaries

© N W

11
15
17
19
21

- 23
- 25
- 27



Machine Frame & Miscellaneous Cover Components

MR DA

<




MR EM

Machine Frame & Miscellaneous Cover Components

wp = S
F = # = % R Name of part = % x
Ref.No. | Part No. QTY Remark

A-1 10002577 JRIR A Bed screw stud 4
A-2 10008941 BEEE Rubber plug 1
A-3 10010066 SM11/64"x4042 5T Screw SM11/64"x40 3
A-4 10008973 SM11/64"x4042 5T Screw SM11/64"x40 4
A-5 10062047 BINE Slide buckle 2
A-6 10008975 BRE Rubber plug 1
A-7 10063822 ZERLFR IR R Plastic plate 1
A-8 10062565 Liig ik B RE Washer 1
A-9 10062049 Stk L FBAH Bobbin thread tension ASM 1
A-10 10009576 BB E Rubber plug 1
A-11 10062030 BEWRE Side plate gasket 1
A-12 20024052 B &) Side plate p
A-13 10008972 SM3/16"x 2842 £T Screw SM3/16"%x28 10
A-14 10062046 R LIRET Screw 2
A-15 10011149 2% 171 7] Thread cutter 1
A-16 10050423 SM9/64"x4082 £T Screw SM9/64"x40 2
A-17 10031086 Stk AR Bobbin wider ASM. 1
A-18 10004380 SM3/16"x3242 T Screw SM3/16"%x32 3
A-19 10008773 BR% Rubber ring 1
A-20 10008943 BIRE Rubber ring 2
A-21 10008934 SM3/16"x 2842 5T Screw SM3/16"x28 2
A-22 10014082 &I E Thread take-up lever cover 1
A-23 10052992 PURS 27 Thread tension guide 1
A-24 10041529 SM3/16"x2842 T Screw SM3/16"x28 1
A-25 10008942 B E Rubber ring 1
A-26 10062031 T R 3% Face plate gasket 1
A-27 20024053 H R Face plate 1
A-28 10062054 T A 3% 1 b8 Decorative board 1
A-29 10008977 BB E Rubber ring 2
A-30 10013706 R BB Push plate ASM. 1
A-31 10008937 Lkt Arm thread guide left 1
A-32 10009074 M44ZET Screw M4 1
A-33 10009005 SM11/64"x4042 £T Screw SM11/64"x40 2
A-34 10052464 £HR4B Needle plate 1
A-34 10014459 SR 4B 4 Needle plate p 5
A-34 10052350 IR 4R Needle plate 1 S7/H
A-35 10004374 SM11/64"x4082 £T Screw SM11/64"x40 2
A-36 10004373 PR A Ruler plate 1
A-37 10039823 Ziki Presser bar thread guide 1
A-38 10006264 SM15/64"x2842 5T Screw SM15/64"%x28 1
A-39 10062374 NG AR Tension release supporting pin 1
A-40 10050348 & Spring 1
A-41 10062050 etk 2 SR 15 Thread take-up device 1
A-42 10008940 g5 Arm thread guide right 1
A-43 10062051 R FEIH Top thread tension ASM 1

rr ARAREEERES S

“« ok M

Specific content need to consult customer service




it N7 S22, pishos
Main Shaft & Thread Take-up Cover Components




it N7 S22, pishos
Main Shaft & Thread Take-up Cover Components

Wy = 2
F = # = % R Name of part = % x
Ref.No. | PartNo. QTY Remark

B-1 10010504 0T Adjusting pin 1

B-2 10010538 6.46%1.78 0OFZ & O-ring 6.46x1.78 1

B-3 10010540 HERDHEE Sleeve of adjusting pin 1

B-4 10010541 £ Roler felt 1

B-5 10062382 L Main shaft 1

B-6 20023713 k3 Head wheel 1

B-7 10011232 M6 x 642 §T Screw M6x%6 2

B-8 10059025 M5x 3582 £T 4 14 Screw M5 ASM. 4

B-9 10058054 43 PR BB AL 4R 14 Motor ASM. 1

B-10 10058049 JHE Oil seal 1

B-11 10056893 LHEWHE Shaft sleeve 1

B-12 10005020 SM1/4"x 4042 5T Screw SM1/4"x40 2

B-13 10010542 1 Thrust collar 1

B-14 10007239 LihmE Shaft sleeve 1

B-15 10004472 KL T L Driving wheel 1

B-16 10012062 SM11/64"x 4082 £T Screw SM11/64"x40 2

B-17 10055615 LTHFIHME Shaftsleeve 1

B-18 10010082 SM9/32"x288Z £T Screw SM9/32"x28 1

B-19 10010065 SM1/4"x4042 5T Screw SM1/4"x40 2

B-20 10012203 Ea sk Crank 1

B-20 10012858 Eag ek Crank 1 -5/H
B-21 10010534 9.2x2.4 O [ 0-ring 9.2%x2.4 1

B-22 10010545 ST AT Bl 4R B LR T Screw 1

B-23 20013230 & AT R Thread take-up lever ASM. 1

B-23 20017446 k& AT R Thread take-up lever ASM. 1 s7
B-23 20014717 & AT R Thread take-up lever ASM. 1 5
B-23 20016366 Bk AT LR Thread take-up lever ASM. 1 H
B-24 10010539 P& AT B B Oil resistant cover 1

B-25 10010535 PRek E AT Connecting rod 1

B-25 10005936 PRek E AT Connecting rod 1 H
B-26 10010083 SM15/64" %2842 £T Screw SM15/64"x28 1

B-27 20019236 BEL% EAT $H B 1 Pin ASM. 1

B-28 10038474 k2% 4T Thread take-up lever 1

B-28 10004158 B 2% 47 Thread take-up lever 1 s7
B-28 10005939 Hes At Thread take-up lever 1 H
B-29 10014107 K8x12x7.87% %t #i7%& | Needle bearing K8x12x7.8 2

B-30 10004144 Pk &% gh iR SR 1 Crank ASM. 1

B-30 10005937 Pk &k ghim SR 1 Crank ASM. 1 -5/H
B-31 10053559 SHATEE IR RR Sliding block 1

B-32 10010592 £ FFIEF Connecting rod 1

B-33 10010537 Pk &k Bh il 2 HEARET Screw 1

B-34 10043360 BRSHEET Screw 1

B-35 10053558 RS Slide guide 1

B-36 10010587 B E Rubber plug 1

B-37 10011063 T EHHE Shaft sleeve 1

B-38 10062045 TH &R BA JH AR BB ARM oil shield ASM. 1

B-39 10005558 SM1/8"x 4442 T Screw SM1/8"x44 1

v BRABERERS S

“*” Specific content need to consult customer service

-4-




it N7 S22, pishos
Main Shaft & Thread Take-up Cover Components




E#. PR H

Main Shaft & Thread Take-up Cover Components

F 5| # S 2 Name of part = %
Ref.No. | Part No. QTY Remark
B-40 10043355 SHATIEEM Joint pin 1
B-41 10043356 SM9/64"x4042 4T Screw SM9/64"x40 1
B-42 10014117 HHTHE Shaft sleeve 1
B-42 10005916 S THE Shaft sleeve 1 -5/H
B-43 10005943 HTTELY Thread guide 1
B-44 10041608 $HAT Needle bar 1
B-44 10041609 §H#T Needle bar 1 -5/H
B-45 10010588 SM1/8"x4442 4T Screw SM1/8"x44 1
B-46 10010591 AT Thread guide 1
B-46 10005945 AT Thread guide 1 _5/H
B-47 * DBx1 14##l %t Needle DBx1 14# 1
B-47 * DPx5 18## 4t Needle DPx5 18# 1 -5/H

o BRRATEEREAE

“*” Specific content need to consult customer service




REMSEY
Hang Lifter & Tension Release Components




REMSEY

Hang Lifter & Tension Release Components

5 = .
F = # = % R Name of part = % x
Ref.No. | PartNo. QTY Remark

C-1 10052532 [ e Presser foot ASM. 1
C-1 10005982 [ e Presser foot ASM. 1 -5/H
C-2 10010650 SM9/64"x 4082 5T Screw SM9/64"x40 1
C-3 10010646 EF Presser bar 1
c-4 10014118 EFHE Shaft sleeve 1
C-4 10005915 EAFHE Shaft sleeve 1 -5/H
C-5 10011457 EEMBHHE Oil protector cover 1
C-6 10000325 M6 x 842 §T Screw M6x8 1
C-7 10039365 EFSE Presser guide bar bracket 1
C-8 10004439 BESHF Presser guide bar 1
Cc-9 10004473 B & Spring 1
C-10 10062022 B EE Nut 1
C-11 10062021 B E AR ET Screw 1
C-12 10062052 B E AR ET B Screw ASM. 1
C-13 10010651 SM3/16"x 3242 5] Screw SM3/16"x32 2
C-14 10061689 ¥4 E B R AT Lifting lever connecting rod 1
C-15 10057556 MEBMBALFEE Lifting lever link components ASM. 1
C-16 10010652 EAT AT H AR ET Screw 2
C-17 10057557 4 B E R Lifting lever connecting plate 1
C-18 10057559 & E BT 4F Connecting rod vertical 1
C-19 10009037 M4 x 1242 £T Screw M4x12 2
C-20 10039378 W 22 48 [E AR Platen 1
C-21 10039380 AE BRI 2B 1 Foot lifter pull thread components ASM. 1
Cc-22 10039373 A 2 TOAR $H Pin 1
C-23 10009074 M4 x 442 4T Screw M4x4 1
C-24 10010027 3.68x1.78 O & O-ring 3.68x1.78 2
C-25 10039372 W& TR Tension release plate 1
C-26 10050590 T E Snap ring 1
c-27 10050188 E BT BE IR Lifting lever 1
C-28 10013038 5x0.8%4 & Closing ring 5x0.8 2
c-29 10052046 EMFEIRE % | Spring 1
C-30 10010016 SM9/64"x408Z £T Screw SM9/64"x40 1
C-31 10062023 £ B4R F Hand lifter 1
C-32 10050190 ERMRF %4 | Hand lifter CAM ASM. 1
C-33 10039374 PR 3L £ Pin 1
C-34 10005834 SM3/16"x 3242 & Nut SM3/16"x32 2
C-35 10008860 A2k FE Loosing plate 1
C-36 10008834 MEENE Spring 1
c-37 10012467 ek FEAZET Screw 1
C-38 10008811 A 2% 5 48 g Loosing line plate 1
C-39 10013615 FHLRIR Fixing shutter 1
C-40 10006624 SM9/64"x408Z £T Screw SM9/64"x40 2
C-41 10008972 SM3/16"x 2882 5] Screw SM3/16"x28 2
C-42 10011653 5.2x10.5x 1 & Washer 5.2x10.5x1 2
C-43 10050041 A E BBk Electromagnes 1
C-44 10000134 M5x 1042 £T Screw M5x10 4

v BRABERERS S

“« ok M

Specific content need to consult customer service




Q&AM
Hook Of Driving Shaft Components

- B et - .
] //,/// : N
Al —S ;
o o . - . | -
o
//
D-28
D%
I
i
I




Q&AM
Hook Of Driving Shaft Components

“*” Specific content need to consult customer service

-10-

3 = 3
F = # = % R Name of part = % x
Ref.No. | Part No. QTY Remark

D-1 * ®BE Bobbin case 1
D-2 10025484 L Bobbin 1
D-3 * HER Hook 1
D-4 10010066 SM11/64"x40424T | Screw SM11/64"x40 1
D-5 10031260 HER E L84 Positioning finger 1
D-6 10010064 T 4 PR SRR £T Screw 1
D-7 10010063 SR Oil wick 1
D-8 10010506 SM15/64"x2842%] | Screw SM15/64"x28 1
D-9 10058811 THATHE Shaft sleeve 1
D-9 10026781 THBTHE Shaft sleeve 1 H
D-10 10008821 T 4 Hook driving shaft 1
D-11 10008857 TiPHE Shaft sleeve 1
D-12 10010059 SM11/64"x40424T | Screw SM11/64"x40 2
D-13 10010058 4B Thrust collar 1
D-14 10007266 THEHE Shaft sleeve 1
D-15 10010030 SM3/16"x 2842 %] Screw SM3/16"x28 1
D-16 10010065 SM1/4"x4082 4T Screw SM1/4"x40 8
D-17 10003937 T e Gear 1
D-18 10002560 TS A Y Gear ASM. 1
D-19 10010029 BT R Gear 1
D-20 10002509 R TEEREH | GearASM. 1
D-21 10010057 .3 Upright shaft 1
D-22 10007235 BEHMTHE Shaft sleeve 1
D-23 10007267 24 FHE Shaft sleeve 1
D-24 10039610 SM3/16"x 2842 %] Screw SM3/16"x28 1
D-25 10010062 B Fi Gear 1
D-26 10002561 24 g EY | GearASM. 1
D-27 10010056 L Gear 1
D-28 10002445 LAy Gear ASM. 1

o BB FEEERE




ERL R
Feed Mechanism Components

-11-



ER SR

Feed Mechanism Components

3 = 3
F = # = % R Name of part = % x
Ref.No. | Part No. QTY Remark

E-1 10010090 13.8x 134 B Closing ring 13.8x1 2

E-2 10014116 ERATHME Shaft sleeve 2

E-3 10010542 4B Thrust collar 2

E-4 10005020 SM1/4"x 4042 4T Screw SM1/4"x40 4

E-5 10010097 & oF 4 Feed driving shaft 1

E-6 10010073 ey SR Feed rocker shaft 1

E-7 10004440 F R R Rl 5 Pin 1

E-8 10004474 TR Feed bar driving crank 1

E-9 10004993 SM3/16"x 2842 %] Screw SM3/16"x28 1

E-10 10010074 SM11/64"x40484T | Screw SM11/64"x40 1

E-11 20024474 FREEH Feed bar ASM. 1

E-11 20019012 FREH Feed bar ASM. 1 H
E-12 10010099 SM1/8"x 448257 Screw SM1/8"x44 2

E-13 10052531 ERF Feed dog 1

E-13 10026357 PR Feed dog 1 s7
E-13 10007322 ERF Feed dog 1 5
E-13 10038413 PR Feed dog 1 H
E-14 10010100 18 5F X Bh 1 Crank 1

E-14 10030200 A IF X i 4R Crank 1 S7/H
E-15 10004628 SM11/64"x4032%] | Screw SM11/64"x40 1

E-16 10010095 SM3/16"x 2842 %] Screw SM3/16"x28 2

E-17 10010086 8 7F FR Bh iR Crank 1

E-18 10004475 SM9/32"x 2842 Nut SM9/32"x28 1

E-19 10010091 & IF EAT M 9B4T | Screw 1

E-20 10010084 BT IEMT Connecting rod 1

E-21 10010089 18.5x1.2#4 & Closing ring 18.5%1.2 1

E-22 10010092 SM1/4"x 4082 4T Screw SM1/4"x40 2

E-23 10010115 ERMRO R Feed drive eccentric cam 1

E-23 10005991 ERROE Feed drive eccentric cam 1 S7/H
E-24 10010072 1% RBHE Connecting rod 1

E-24 10006004 = RHEAF Connecting rod 1 S7/H
E-25 10010098 ERMRE DR EIR Thrust cover 1

E-25 10005992 ERMR DR EIR Thrust cover 1 S7/H
E-26 10010643 SM9/64"x4082 §] Screw SM9/64"x40 2

E-27 10010069 R E AT 8N Pin 1

E-28 10010071 SM9/64"x4082 £] Screw SM9/64"x40 2

E-29 10010068 ERHCE R Connecting plate 2

E-30 10010075 ERIEEIR Connecting plate 2

E-31 10010076 = R i AR Crank 1

E-32 10010096 B Y B 4 £ Pin 1

E-33 10010087 FEIB RN AR E R Pin 2

E-34 10012775 ERIBHIR L | Feed adjusting ASM. 1

E-34 10035665 1% 132 T AR R ER Feed adjusting ASM. 1 S7/H
E-35 10010102 B RHB EAR FE A 4H Pin 1

E-36 10058783 ERHBEAR A 5 Pin 1

E-37 10010678 SM15/64"x2842%] | Screw SM15/64"x28 2

E-38 10010197 SM9/64"x4042 5] Screw SM9/64"x40 2

“r BRNBEEERE S

“*” Specific content need to consult customer service

-12-




ERL R
Feed Mechanism Components

-13-



ER SR

Feed Mechanism Components

F 5| # S 2 Name of part = %
Ref.No. | Part No. QTY Remark
E-39 10010282 RN IREE B LR Plate 1
E-40 10010285 SM11/64"x4032%T | Screw SM11/64"x40 2
E-41 10012796 BENIRES L& Spring 1
E-41 10012990 BN IRE S L E Spring 1 S7/H
E-42 10008852 180 3% R} AT Feed adjust rod 1
E-42 10037069 18 3% R E A Feed adjust rod 1 S7/H
E-43 10010649 5.1x0.644 B Closing ring 5.1x0.6 2
E-44 10051742 SM9/64"x4042 4] Screw SM9/64"x40 2
E-45 10053340 ERHE T R Feed regulator 1
E-45 10027597 PR T AR Feed regulator 1 S7/H
E-46 10026886 1l 85 Pin 1
E-47 10008956 ERETNRME Shaft sleeve 1
E-48 10010238 ERHET R ARET | Screw 1
E-49 10008975 BIRE Rubber plug 1
E-50 10051621 MESHE L & Spring 1
E-51 10010240 9.2x2.7 O, O-ring 9.2x2.7 1
E-52 10062380 P RHE T IR Screw 1
E-53 10013869 MEEIE Spring 1
E-54 10062381 HE SR L Eh 5% Pin 1
E-54 HE A AL Eh$H Pin 1 S7/H
E-55 10051578 RESHIEEh A Arresting disc ASM. 1
E-55 10053153 HE$H LE B & 40 ¢ Arresting disc ASM. 1 S7/H
E-56 10063091 ey SNl il Feed dial 1
E-56 10063604 B B AR SR Feed dial 1 S7/H
E-57 10051845 SM3/16"x 2842 %] Screw SM3/16"x28 1
E-58 10004430 1803 )y & Spring 1
E-58 10012991 1803 1) 4 & Spring 1 S7/H
E-59 10010235 1 % B E R Plate 1
E-59 10012987 1 % B E R Plate 1 S7/H
E-60 10010287 183 ) i 4 5 Pin 1
E-61 10039853 835 %) B AR Crank 1
E-61 10031548 18 3% A} eth 47 Crank 1 S7/H
E-62 10009008 1B) 3% 1 Y AR R 5T Screw 1
E-63 10014119 EIPE ER ki E =S Shaftsleeve 1
E-64 10062033 1B 3% 1 4 Reverse feed shaft 1
E-65 10010243 7.8x2 O [ O-ring 7.8x2 1
E-66 10040504 MGIZ £T Screw M6 2
E-67 20023712 B3 R F Reverse feed control lever 1
E-68 10050706 PROEZSTE Rubber sleeve 1
E-69 10050707 BR sz 2 5T Screw 1
“r BRNBEEERE S

“*” Specific content need to consult customer service

-14-




Feed Regulating Components

ERHET A

-15-



BRHE Ak
Feed Regulating Components

3 = N
F = # = % R Name of part = % x
Ref.No. | PartNo. QTY Remark

F-1 10012505 IR E AR Screw 1
F-2 10003281 9x 134 & Closing ring 9x1 1
F-3 10024748 5x0.834 [ Closing ring 5x0.8 1
F-4 10053339 B s 1% B R A Reverse feed connecting plate 1
F-5 10012983 SM15/64"x284Z T Screw SM15/64"x28 2
F-6 10012985 SM15/64" %2842 & Nut SM15/64"x28 2
F-7 10012989 B =h 8% £ gh 4R Connecting arm 1
F-8 10031416 B 45 BB R Sk 4R 1 Backstitch electromagnet ASM. 1
F-9 10050422 SM15/64"x284Z £T Screw SM15/64"x28 2
F-10 10013002 MRERNE Bushing 1 -5/S7/H
F-11 10013001 R E R Screw 1 -5/S7/H
F-12 10012797 B =h {#1% B R AT Reverse feed connecting plate 1 -5/S7/H
F-13 10012983 SM15/64"x284Z £T Screw SM15/64"x28 1 -5/S7/H
F-14 10037310 B 45 BB R Bk 4R 1 Backstitch electromagnet ASM. 1 -5/S7/H
F-15 10012986 SM15/64"x284Z £T Screw SM15/64"x28 1 -5/S7/H
v BRREFEERE S

“*” Specific content need to consult customer service

-16-




Bz iR

Thread trimmer Components

G-31

G-26




Bz iR

Thread trimmer Components

5 = N
F = # = % R Name of part = % x
Ref.No. | Part No. QTY Remark

G-1 10011421 E7] Fixed knife 1
G-2 10011422 SM9/64"x4082 £T Screw SM9/64"x40 1
G-3 10024496 SM1/8"x408Z £T Screw SM1/8"x40 1
G-4 10058067 Dk Dispart 1
G-4 10062533 VAR5 A Dispart 1 H
G-5 10013154 9x4.5x0.8% [F Washer 9x4.5x0.8 3
G-6 10014474 SM11/64" %4082 £T Screw SM11/64"x40 1
G-7 10011514 SM11/64"x4042 5T Screw SM11/64"x40 2
G-8 10031612 J] 5 E #F Knife shaft crack rod 1
G-9 10010900 SM11/64"x4042 £T Screw SM11/64"x40 2
G-10 10008856 TIREWRAH Knife holder ASM. 1
G-11 10004640 TI5R Round knife bracket 1
G-12 10011578 SM11/64"x4042 £ Nut SM11/64"x40 1
G-13 10011494 =7 7] Round knife 1
G-13 10030280 7] Round knife 1 -5
G-14 10011588 SM11/64"x 4042 §T Screw SM11/64"x40 2
G-15 10010736 EIEs gk Thread trimmer cam 1
G-16 10023739 Wik E Cam collar 1
G-17 10013465 SM1/4"x4 082 £T Screw SM1/4"x40 2
G-18 10058043 ] 4 3K 5 it iR Trimming crank 1
G-19 10008863 SM3/16"x324Z ] Screw SM3/16"x32 1
G-20 10011580 B4R Lk B R Block 1
G-21 10008865 15.3x21x 13 [ Washer 15.3x21x1 1
G-22 10011649 G 1 Spring 1
G-23 10012454 YI%RHME Shaft sleeve 1
G-24 10012062 SM11/64"x4042 5T Screw SM11/64"x40 1
G-25 10011630 BhiRMEE Short bushing 1
G-26 10008866 1J] 71 5K Ty B 4% 4 Trimming crank shaft 1
G-27 10014196 B Spring cover 1
G-28 10008812 W Spring 1
G-29 10011686 Y4k s ph iR 2B 14 Trimming cam crank ASM. 1
G-30 10008862 SM1/4" <4042 T Screw SM1/4"x40 1
G-31 10011697 RIS Trimming shaft 1
G-32 10009654 6x 144 [ Closing ring 6x1 1
G-33 10003031 8.4x16x1.6% & Washer 8.4x16%1.6 1
G-34 10011650 8.2x15x 28 ] Washer 8.2x15x2 1
G-35 10050266 HEE Sound deadening plug 1
G-36 10031414 B &% B R Sk 4B 1 Thread trimmer solenoid ASM. 1
G-37 10003077 63 B [E Washer 6 1
G-38 10011605 SM1/4"x 2842 5T Screw SM1/4"x28 1
G-39 10026782 7] Round knife 1 H
G-40 10009626 M3x4.3542 5T Screw M3x4.35 1 H
G-41 10013026 TR ER Knife holder 1 H
G-42 10026783 TI5R Round knife bracket 1 H
v BRABERERS S

“*” Specific content need to consult customer service

-18-




0
C
(0]
C
(@]
Q.
£
o
O
o)
S
Mw
g 2
® A

-19-



FEIE TR M

Drive-by-wire Components

Wy = 2
F = # = % R Name of part = % x
Ref.No. | Part No. QTY Remark

H-1 10063944 SM3/16"x2842 T Screw SM3/16"x28 1

H-2 10062567 RIERBH Operation screen ASM. 1

H-3 10009005 SM11/64"x4042 5T Screw SM11/64"x40 1

H-4 10008934 SM3/16" %2842 £T Screw SM3/16"x28 1

H-5 10011168 4.8x11.6x1.63[E Washer 4.8x11.6x1.6 1

H-6 10063246 HL Sk KT BB Led lamp ASM. 1

H-7 10009074 M4 x 442 4T Screw M4x4 1

H-8 10062034 BT 2 2% 25 Electromagnet tension disk 1

H-9 10042945 %R E AT 4R 14 Pedal control rod ASM. 1

H-10 10049837 M5x 3542 T Screw M5x35 3

H-11 10012080 M4 x 2042 £T Screw M4x20 1

H-12 10006115 5.3x9x 18 [ Washer 5.3x9x1 1

H-13 10062566 BiE Controll box 1

H-13 iR Controll box 1 -5/S7/H

H-14 10062062 B 2% 21 Cord holder 1 2

H-15 10062063 BH £k k2 Cord holder 2 1

H-16 10062046 TR KIRLT Screw 1

H-17 10010899 SM3/16"x2842 T Screw SM3/16"x28 1

H-18 10031424 R 4R 1 Pedal unitASM. 1

v BRREFEERE S
“*” Specific content need to consult customer service

-20-



Lubrication Components

TR

©
—
=

(=

-21-



BRI R
Lubrication Components

P
F S # 5 Z ™ Name of part g L
Ref.No. | Part No. QTY Remark

-1 10008067 & 23 £%(430mm) Oil wick(430mm) 1
I-2 10008067 & 23H£%(400mm) Oil wick(400mm) 1
I-3 10008806 B IRTE Spring 1
I-4 10008831 HEtsm B HIRET | Screw 1
I-5 10008807 TR hE Oil tube 1
1-6 10050424 HEAR 14 36 B FE 4R Tube holder 1
I-7 10013269 SM9/64"x 4042 4T Screw SM9/64"x40 1
-8 10010340 HomEEL Oil connection 1
1-9 10012505 R AR A Screw 1
1-10 10008817 SR BB Oil pump ASM. 1
1-11 10003077 63 & 1 ] Washer 6 1
1-12 10050422 SM15/64"x28484T | Screw SM15/64"x28 1
1-13 10005537 556 & H [ Washer 5 1
I-14 10010066 SM11/64"x40824T | Screw SM11/64"x40 1
1-15 10048653 A Oil tube 1
1-16 10008938 ieches Oil sight window 1
1-17 10008939 19x3 O & O-ring 19x3 1
1-18 10063945 HiHER Foam rubber 1
1-19 10007795 $3.5X ¢ 53H% (690mm) | Oil tube(690mm) 1
1-20 10004476 5] e & Holder 1
1-21 10008934 SM3/16"x 2842 4] Screw SM3/16"x28 1
1-22 10042077 [E] ;i1 E ¥ 3= Oil felt preser 1
1-23 10054207 ElHEL Roler felt 1
1-24 20019651 ] 5 & 4R 1 Oil return tube ASM. 1

o ARASEEERSE A

“*” Specific content need to consult customer service

-22-




HE. BiaEMSE

Presser Foot Components Of Oil Plate Knee Lift

-23-



HE. BiaEMSE

Presser Foot Components Of Oil Plate Knee Lift

5 = .
F = # = % R Name of part = % x
Ref.No. | Part No. QTY Remark

J-1 10004223 e U\ B R Knee pressing cover 1
J-2 10003891 YR Knee pressing plate 1
J-3 10003900 R Y By Knee pressing plate rubber 1
J-4 10003897 R\ FFRESL Knee pressing plate holder 1
J-5 10003894 SM15/64" %2842 £T Screw SM15/64"x28 1
J-6 10003901 BYFT Knee pressing plate rod 1
J-7 10009985 BT IR Knee pressing plate ASM. 1
J-8 10002613 M8x 2042 £T Screw M8x20 1
J-9 10002610 M8x 1042 £T Screw M8x10 1
J-10 10003896 REMRYNFESL | Connection 1
J-11 10002562 HEBBRMTIELES | Connection ASM. 1
J-12 10003899 35 & B 4h Knee pressing shaft 1
J-12 10058503 38 [E B 4h Knee pressing shaft 1 D5
J-13 10003893 X =) B AR HH Spring 1
J-14 10002559 9.8x 134 & Closing ring 9.8x1 1
J-15 10003895 M6 x 304 £T Screw M6x30 2
J-16 10003898 X 1) i A7 AR 5T Screw 1
J-17 10003890 M6x3. 24 £ Nut M6x3.2 3
J-18 10009987 A F B X 1] fh 47 Crank 1
J-19 10002563 SEMN E A Y | Crank ASM. 1
J-20 10008313 HE Oil reservoir 1
J-20 10057328 HE Oil reservoir 1 D5
J-21 10002975 M3x 642 §T Screw M3x6 2 D5
J-22 10057330 FRIZBN 15 k2R | Sensorassembly 1 D5
J-23 10057329 % N H Bk 4R 1 Induction magnet ASM. 1 D5
J-24 10014194 HER Oil reservoir gasket 1
J-25 10009984 & & BT $8 Pin 1
J-26 10009991 SM5/16"x 2482 £T Screw SM5/16"x24 1
J-27 10009988 7.8x13.5x1.3%#E | Rubberring7.8x13.5x1.3 1
v BRREFEERE S

“*” Specific content need to consult customer service

-24-




4

kIR oTAM
Components Of Thread-running Stand

J\i

X

K-14
K-15

K-14

)T

K-11+—_|

K-1

\

-25-



W&ERp AN

Components Of Thread-running Stand

“*” Specific content need to consult customer service

-26-

5 =
F S # 5 & M Name of part g &
Ref.No. | Part No. QTY Remark

K-1 10007130 R B Thread stand ASM. 1
K-2 10004282 BEE Column cap 2
K-3 10004293 % FIEE Column pipe(upper) 1
K-4 10002953 M5HZ £ Nut M5 6
K-5 10003022 55 # [ Washer 5 4
K-6 10003301 M5x 1482 £T Screw M5x14 3
K-7 10004285 H&EEE Thread guide bushing 2
K-8 10004289 H&E Thread guide pipe 2
K-9 10004298 Nabugs Thread hanger(upper) 1
K-10 10004286 EER Column pipe connector 1
K-11 10004291 RETEE Column pipe(lower) 1
K-12 10003312 M5x308% £T Screw M5x30 1
K-13 10004284 Tt 2% 52 Thread hanger(lower) 1
K-14 10004288 4 Spool pin 2
K-15 10004287 LB IBR E R Spool cushion 2
K-16 10004281 e R Spool mat 2
K-17 10004299 % Spool seat disc 2
K-18 10003077 558 25 ] Washer 5 2
K-19 10004290 16x30x 1.5 [F Washer 16x30x1.5 2
K-20 10004295 16.5%27.5x 3 [E Washer 16.5x27.5%3 2
K-21 10002985 M 1642 & Nut M16 1

v BRABERERS S




Likes

Auxiliaries

-27-



Likes

Auxiliaries
3 = N

F = # = % R Name of part = i
Ref.No. | PartNo. QTY Remark

L-1 10062055 BEBRNE Plastic cover 1

L-2 10003060 M2.5x84Z £T Screw M2.5%8 3

L-3 10025484 Bt Bobbin 3

L-4 10003892 TR HAER Oil reservoir magnet 1

L-5 10008849 HkE Head cover 1

L-6 10060866 B Oil bottle with oil 1

L-7 10050425 k2 #E Head pole 1

L-8 * DBx1 14## &t Needle DBx1 14# 3

L-8 * DPx5 18## £t Needle DPx5 18# 3 -5/H

L-9 10011041 S E Head connecting hook socket 2

L-10 10003889 MLk E R RE 5T Nail 4

L-11 10004466 Wk E RIS Head connecting hook 2

L-12 10009986 T E Oil reservoir seat 2

L-13 10009993 M Skim B R Oil reservoir cushion 2

L-14 10010995 ch g 24 7] Screw driver , middle 1

v BRREFEERE S
“*” Specific content need to consult customer service

-28-



	页 1
	2: 机壳分组件OK
	3: 机壳分组件OK
	4: 上轴、挑线分组件OK
	5: 上轴、挑线分组件OK
	6: 上轴、挑线分组件OK
	7: 上轴、挑线分组件OK
	8: 抬压脚分组件OK
	9: 抬压脚分组件OK
	10: 勾线分组件OK
	11: 勾线分组件OK
	12: 送料分组件OK
	13: 送料分组件OK
	14: 送料分组件OK
	15: 送料分组件OK
	16: 送料调节分组件OK
	17: 送料调节分组件OK
	18: 剪线分组件OK
	19: 剪线分组件OK
	20: 电控分组件OK
	21: 电控分组件OK
	22: 润滑分组件OK
	23: 润滑分组件OK
	24: 油盘、膝抬压脚分组件OK
	25: 油盘、膝抬压脚分组件OK
	26: 过线架分组件OK
	27: 过线架分组件OK
	28:  附件OK
	29:  附件OK

